


 

i 

 

TABLE OF CONTENTS 

1.0  INTRODUCTION ........................................................................................................................ 1-1 
2.0  DISCUSSION ............................................................................................................................... 2-1 
2.1  Background ......................................................................................................................... 2-1 
2.2  Assessment .......................................................................................................................... 2-2 
2.3  Testing ................................................................................................................................. 2-4 

2.3.1  Test Methodology ............................................................................................... 2-5 
2.3.2  Test Results ......................................................................................................... 2-9 

3.0  PROPOSED PROCESS LOCATION .......................................................................................... 3-1 
3.1  Water Treatment Plant (WTP) ............................................................................................ 3-1 

3.1.1  Geographic Coordinates ..................................................................................... 3-1 
4.0  PROCESS DESCRIPTION .......................................................................................................... 4-1 
5.0  TECHNICAL SPECIFICATIONS ............................................................................................... 5-1 
5.1  Major Equipment ................................................................................................................ 5-1 
5.2  Chemicals ............................................................................................................................ 5-1 
5.3  Containment of Process Fluids and Chemicals ................................................................... 5-2 
5.4  Waste Management ............................................................................................................. 5-2 

5.4.1  Liquid Waste ....................................................................................................... 5-2 
5.4.2  Solid Waste ......................................................................................................... 5-2 

5.5  Operations ........................................................................................................................... 5-4 
6.0  REFERENCES ............................................................................................................................. 6-1 
 

LIST OF APPENDICES 

A CERTIFIED LABORATORY RESULTS 

B TESTING NOTES 

C DRAWINGS  

D EQUIPMENT DATA SHEETS 

E SAFETY DATA SHEETS 

  



 

ii 

 

LIST OF TABLES 

 
Table 2-1:  Rise Idaho-Maryland Mine Basis of Design ....................................................................... 2-1 
Table 2-2:  Rise Idaho-Maryland Mine Contaminants of Concern ....................................................... 2-2 
Table 2-3:  Certified Laboratory Results and Discharge Allowances ................................................... 2-9 
Table 2-4:  Sample Designations Cross-Reference ............................................................................... 2-9 
Table 3-1:  Calculated Location Values ................................................................................................ 3-1 
Table 5-1:  Chemical Type & Estimated Usage at the Idaho-Maryland Mine – 850 GPM Treatment 

Rate ..................................................................................................................................... 5-1 

 

 

LIST OF FIGURES 

Figure 2-1:  Photograph of NBS Shaft Water Undergoing Natural Oxidation ....................................... 2-3 
Figure 2-2:  Bench-Scale Testing Configuration for Pyrolusite ............................................................. 2-6 
Figure 2-3:  Bench-Scale Testing Configuration for GAC Treatment .................................................... 2-6 
Figure 2-4:  Bench-Scale Column Test Apparatus ................................................................................. 2-7 
 

 

 



 

iii 

 

LIST OF ACRONYMS AND ABBREVIATIONS 

acre-ft. Acre-Feet 
AMSL Above Mean Sea Level 
As Arsenic 
CCR California Code of Regulations 
CEQA California Environmental Quality Act 
cfm Cubic Feet per Minute 
CLS California Laboratory Services 
EBCT Empty Bed Contact Time 
EC Electrical Conductivity 
EMKO EKMO Environmental Inc. 
Fe Iron 
GAC Granular Activated Carbon 
gal/ft3 Gallon per Cubic Foot 
gpm Gallons per Minute 

gpm/ft2 Gallon per Minute per Square Foot 

H2SO4 Sulfuric Acid 
HRT Hydraulic Retention Time 
IX Ion Exchange 

KMnO4 Potassium Permanganate  

Linkan Linkan Engineering 

MCL Maximum Contaminant Level 

MDBM Mount Diablo Base Meridian  
mg/L Milligrams per Liter 
ml Milliliters 
MMF Mixed Media Filtration 
Mn Manganese 

MnO2 Manganese Dioxide 

NaOC1 Sodium Hypochlorite  
NaOH Sodium Hydroxide 
NBS New Brunswick Shaft 

NH3 Ammonia 

NPDES National Pollutant Discharge Elimination System 

ORP Oxidation Reduction Potential 
PFD Process Flow Diagram 
pH Potential of Hydrogen 
Pyrolusite Mined MnO2 
QA/QC Quality Assurance/Quality Control  



 

iv 

 

Rise Rise Grass Valley Inc. 
SBS Sodium Bisuslfate 
SDS Safety Data Sheets 
TCLP Toxicity Characteristic Leaching Procedure  
TDS Total Dissolved Solids 
TSS Total Suspended Solids 
TTHM Total Trihalomethanes 
ug/L Micrograms per Liter 
uS/cm Micro Siemens per centimeter (measure of electrical conductance) 
WTP Water Treatment Plant 

 

  



 

1-1 

 

1.0 INTRODUCTION 

This report presents pertinent information for the Idaho-Maryland Mine Project being proposed and 
implemented by Rise Grass Valley Inc. (Rise).  The purpose of this report is to provide a water treatment 
design sufficient for the purposes of the Use Permit application with Nevada County and the California 
Environmental Quality Act (CEQA).  Detailed design, which may include pilot plant test work, will be 
required after approval of the Use Permit to support secondary permitting with the California State Water 
Resources Control Board, Nevada County, and other regulatory agencies.  

This report considers the design of the treatment plant at a level sufficient to provide the general 
specifications and arrangement of equipment and buildings.  This scope of work does not include or 
require detailed design elements on building services, electrical, fire sprinklers, safety equipment, 
chemical storages, etc.  The detailed design will present these elements and be in accordance with 
appropriate codes and regulations. 

The report is presented in the following manner: 

 Section 1.0 introduces the report 
 Section 2.0 presents a discussion of the project 
 Section 3.0 presents the proposed process location 
 Section 4.0 presents a process description 
 Section 5.0 presents technical specifications 
 Section 6.0 presents references 

 
 



 

2-1 

 

2.0 DISCUSSION 

2.1 Background 

The New Brunswick Shaft (NBS) of the Idaho-Maryland Mine is located on private property owned by 
Rise.  The shaft is approximately 2.5 miles east of downtown Grass Valley, California, and is accessed off 
of East Bennett and Brunswick Roads.  The NBS is situated in the northeast quadrant of Section 36, T 16 
N, R 8 E, and in the northwest quadrant of Section 31, T 16N, R 9 E, Mount Diablo Base Meridian 
(MDBM). 

The Idaho-Maryland Mine complex was a significant gold producer in California, with approximately 2.4 
million ounces produced between 1866 and 1955.  The mine closed in 1956.  The mine property consists 
of 2,750 acres of deeded mineral rights including 119 acres of contiguous surface ownership centered on 
the NBS. 

Rise is in the planning and preparation phase to restart exploration and active mining activities at the 
Idaho-Maryland Mine.  Linkan Engineering (Linkan) was commissioned by Rise to evaluate water 
treatment options at the site.  This evaluation was structured to facilitate the issuance of a permit for water 
treatment and discharge at the facility, with Rise considering discharging treated water from the NBS 
underground workings into the South Fork of Wolf Creek.  Currently, the shaft is flooded and will need to 
be dewatered prior to any exploration or mining activities.  After initial dewatering, the shaft will need to 
be continuously dewatered as mining activities continue.  All effluent discharges from the property will 
need to meet the requirements of the State of California Central Valley Regional Water Quality Control 
Board National Pollutant Discharge Elimination System (NPDES) No. CAG995002. 

As the first step in this evaluation, Linkan performed a scoping study that included water quality analysis, 
a review of effluent discharge allowances, and the flow rates that would be required.  This information is 
documented by EMKO Environmental Inc. (EMKO) in their March 2020 Groundwater Hydrology and 
Water Quality Analysis for the Idaho-Maryland Mine Project report.  The findings served as the basis of 
design which is presented in Table 2-1.   

Table 2-1: Rise Idaho-Maryland Mine Basis of Design 

Design Criteria 

The estimated volume of water in the mine 385 million gallons 

Steady-state groundwater flow rate into the shaft 850 gallon per minute (gpm) 

Maximum dewatering flow rate 2,500 gpm 

Effluent receiver South Fork of Wolf Creek 

Discharge Standards NPDES No. CAG995002 



 

2-2 

 

Constituents of concern identified during Linkan’s scoping study for the treatment of NBS water have 
been tabulated in Table 2-2, along with their corresponding concentrations and maximum contaminant 
level (MCL) standards for discharge as specified by the NPDES No. CAG995002 permit. 

Table 2-2: Rise Idaho-Maryland Mine Contaminants of Concern 

 
Constituents of Concern 

Reported Concentration 
milligrams per liter 

(mg/L) 

NPDES No. 
CAG995002 MCL 

Iron (Fe) 1.6 0.3 

Manganese (Mn) 0.27 0.05 

NOTE 1: The values listed in Table 2-2 represent the highest concentrations noted in the California Laboratory Services (CLS) report, CLS Work 
Order #: 18B0794 for the samples designated ‘NBS’.  All elevations sampled in the NBS showed similar concentrations to those listed. 

NOTE 2: Fe and Mn are listed as secondary drinking water standards in the California Code of Regulations (CCR) 17 & 22. 

The water quality analysis indicated that Fe and Mn concentrations exceed the regulatory discharge 
requirement and that these elements will, therefore, need to undergo removal treatment. 

2.2 Assessment 

Linkan evaluated the contaminants of concern and determined from their type and concentrations that 
oxidation would be beneficial for their removal.  Oxidation of aqueous Fe and Mn is an electrochemical 
process in which each metal reacts with oxygen occurring either naturally or as a chemically bound form.  
This reaction between the metal and oxygen forms a hydrated species.  This occurs in a 2-step mechanism 
in which there is an anodic dissolution of the aqueous metal, where the metal loses electrons and becomes 
ionic and soluble in water.  This is then followed by a cathodic reduction of oxygen that yields hydroxide 
ions, by reacting with water and the available electrons lost from the metal.  These hydroxide ions then 
react with the metal ions and form metal hydroxides, which eventually become super-saturated in solution 
and begin to precipitate out as solid masses.  These solid masses can then be removed by settling 
(sedimentation) and/or filtration, which are relatively simple and cost-effective mechanisms for removal.  
Oxidation can be induced by introducing oxygen into the water either by aerating the water to increase its 
dissolved oxygen levels, or by introducing soluble chemicals (i.e., sodium hypochlorite {NaOC1} or 
potassium permanganate {KMnO4}) which contain oxygen in their makeup. 

Figure 2-1 presents a picture of the NBS test water after it was exposed to air for a short period of time.  
Note the solids in the bottom of the container, which had rapidly and naturally precipitated out of 
solution.  This phenomenon is due to the underground shaft water being extremely oxygen-deficient, with 
recorded ORP levels being negative in value during sampling and then having sufficient oxygen to 
quickly and without additional oxidants transform ferrous iron to ferric iron once brought to the surface 
and exposed to ambient air.  This noted phenomenon is the basis for aeration being ultimately selected as 
the primary source of oxidation in the process, which was supported by the extreme water conditions 
noted and observed.  Advantageously, this condition will allow a significant portion of the Fe in the water 
to precipitate out in the pond, and not be introduced into the subsequent treatment process, thereby 



 

2-3 

 

reducing the solids loading of the water treatment plant (WTP).  This reduction in solids is not only 
beneficial for process treatment efficiency, but it will also benefit the periodic cleaning cycles which are 
an integral part of water treatment systems. 

Figure 2-1: Photograph of NBS Shaft Water Undergoing Natural Oxidation 

 

It was concluded that treatment through natural, mined manganese dioxide (pyrolusite) media would be 
preferred over surface coated media such as greensand, uncoated media like sand, mixed media filtration 
(MMF), or ion exchange (IX).  The selection of this media may necessitate a small supplemental dose of 
chemical oxidant being introduced into the WTP feed water after pond detention in order to maximize the 
efficiency of Mn removal. 

The preferred filtration media, mined pyrolusite, has highly efficient Mn and Fe removal characteristics 
due to adsorbing the oxidized species Mn(IV) on the external and the porous internal structures of the 
media, and then catalytically precipitating it as MnO2, while also converting soluble Fe(II) to insoluble 
Fe(III) and adsorbing it.  The media then also allows for sufficient retention time for the formation of 
ferric hydroxide (Fe(OH)3 which can adsorb other contaminants such as arsenic and thereby remove them 
from the water, with the complexed masses of solids being retained within the media bed until backwash 
events release them and direct them to waste.  The high adsorptive surface area and capacity of this media 
can process water at a faster flow rate than traditional media, which keeps vessel sizes and numbers 
within reason for high throughput plants such as the Idaho-Maryland Mine, which is anticipated to 
operate at upwards of 2,500 gpm. 

When compared to surface-activated media that utilizes an applied MnO2 coating, such as greensand, the 
natural mined media has lower regeneration costs and longer service life projections.  This is primarily 
due to the particles of the mined pyrolusite media having high purity, which allows for regeneration to 
occur partially through periodic backwash events that cause particle attrition, exposing fresh active 
surface area.  This effect complements oxidation of the feed stream that is the primary mechanism for 



 

2-4 

 

keeping the media in an efficient state, with chemical oxidation having a higher regenerative capability 
than aeration.  Coated media, such as greensand, are wholly dependent on chemical regenerations, and as 
the media ages and begins to lose the MnO2 coating, these regeneration cycles become less effective 
while still costing the same to perform.  Uncoated sand or MMF media can also act as an effective filter 
for solids removal, but they lack catalytic oxidative properties that make the mined pyrolusite a more 
robust option. 

IX was also evaluated by Linkan as a potential treatment, but the mined pyrolusite is lower in both 
purchase costs and operational costs, and has a simpler operational strategy, without frequent periodic 
chemical regeneration or replacement needed.  The use of IX resins for the removal of iron and 
manganese were also determined by Linkan to have limited viability for this application due to the 
requirement that the contaminants remain in dissolved form and exist at very low levels.  As previously 
described, dissolved oxygen levels of the NBS water are very low when it is first obtained from the shaft, 
but once the water is exposed to ambient oxygen it reacts rapidly with the Fe and Mn and causes solids 
formation (Fe precipitation), therefore increasing the potential for plugging and buildup on the resin 
surface.  Fe fouling is a common and sometimes irreversible problem with IX Fe and Mn treatment, and it 
was noted by Linkan that the potential for this type of fouling is high.  This observation excluded IX from 
process consideration. 

Due to the aforementioned considerations and existing water conditions, it is Linkan’s opinion that 
oxidation followed by mined pyrolusite media treatment will provide Rise with an effective strategy in 
both terms of cost as well as efficiency for removing the contaminants of concern.  The oxidation can 
result from aeration or by use of chemical additives; therefore, the use of oxidants, specifically potassium 
permanganate or sodium hypochlorite, will be included in the design as a contingency. 

2.3 Testing 

Linkan requested NBS water to perform lab-scale tests and verify the effectiveness of the prescribed 
treatment components which consisted of oxidation of NBS water (via aeration, NaOCl, and KMnO4), 
filtration through natural, mined pyrolusite media, and through granular activated carbon (GAC).  
Samples containing one each of the three oxidizing agents assessed were processed independently 
through each component of the treatment system, for a total of three individual tests.  

GAC tests were performed on the oxidized and pyrolusite media treated water to assess additional 
removal of primary contaminants, as well as the removal of chemical oxidant residuals and disinfection 
byproducts that arise from the use of chlorine.  GAC acts as a very high surface area filter that has an 
affinity for dissolved Fe and Mn (Fe(II) and Mn(II), respectively), with the adsorption capacity for Fe(II) 
being somewhat higher due to the ionic radius and electronegativity differences.  It is also commonly 
employed to remove chlorine and is an effective treatment for total trihalomethanes (TTHMs) that are 
formed from the reaction between chlorine and certain organics that may be present in the water that is 
undergoing treatment.  Since it is an effective adsorbent for both contaminants of concern and chlorine 
and its potential byproducts, it was included in the testing assessments. 



 

2-5 

 

 

2.3.1 Test Methodology 

Lab-scale tests of NBS water using oxidation, pyrolusite, and GAC were performed between 12/19/2018 
and 1/3/2019 at Linkan’s Elko, NV facility.  Samples generated from the tests were collected, properly 
preserved, and submitted along with a comparative baseline sample to a CA certified laboratory for 
analysis.  The lab-scale tests were structured and conducted as follows: 

A 1” diameter test column was constructed and packed with the mined pyrolusite media (brand name, 
‘MangOx’, produced by Noble House Group).  The media selected for testing was 20 x 40 mesh (0.0331” 
x 0.0165”, which provides a uniformity coefficient of 2.0), which represents a media size 45 times on 
average smaller than the diameter of the column.  This size differential helps to mitigate, but does not 
completely eliminate “wall effects”.  Wall effects serve to short-circuit the liquid in a bench-scale test 
column and decrease the efficiency of the media by allowing a significant portion of the liquid to come in 
contact with the material (the column wall) that is not contributing to the treatment.  Because the surface 
[...]
anthracite cap will retake its place and preferentially settle on top of the column due to its lower density 
and therefore slower settling characteristics.  The anthracite cap will also adsorb some of the soluble 
Mn(II) onto its surface which will then be followed by subsequent oxidation to MnO2.  The majority of 
any remaining soluble Fe and Mn in the water that passes into the underlying pyrolusite bed will be 
oxidized and adsorbed to the media and subsequently released and removed during backwashes. 

The design assumption for the pyrolusite treatment vessels is that they will be sized for the maximum 
flowrate of 2,500 gpm.  It is anticipated that the pyrolusite media vessels will be configured as downflow 
units and sized to accommodate the typical manufacturer’s pyrolusite loading rate of 3 – 8 gpm/ft2.  At a 
loading rate of ~4.5 gpm/ft2, and assuming vessels with 120” diameters, 44” minimum bed depth (4” 
anthracite cap, 36” pyrolusite, and 4” gravel bed), and 60” working bed height (which allows for ~27 
percent expansion during 5-minute backwash events) seven vessels will be required to process water at 
2,500 gpm and a 100 percent service factor.  This will afford an EBCT of ~5 minutes, which is sufficient 
contact time for both Fe and Mn treatment at the treatment pH range and in an oxidizing environment.  
However, backwashes are anticipated to occur every 6 hours (4 times per day at ~141,400-gallon intervals 
per vessel, and generating ~252,898 gallons of backwash water per day).  To achieve the 100 percent 
service factor, eight vessels will be necessary, enabling the required seven to be in forward flow mode at 
all times and allowing one of the vessels at a time to go into a backwash cycle.  The backwash cycles will 
require a minimum of ~23 gpm/ft2 of backwash water.  This high loading rate is due to the significant 
density of the pyrolusite material (120 lbs/ft3 and a specific gravity of 3.8), which requires significant 
pump energy to fluidize it; therefore, backwash pump selection will be an important consideration during 
the final design phase of the project.  However, opposed to manganese coated media such as greensand, 
which requires lengthy backwash cycles, the pyrolusite only needs short backwashes of approximately 5 
minutes, which over time helps offset the cost of the high-performance backwash pumps required. 

It is anticipated that piping and valves will be configured to use the treated filtrate from the forward flow 
vessels to provide backwash water to a unit undergoing its periodic cleaning event.  It is further 
anticipated that system programming will allow only one vessel at a time to undergo a backwash cycle. 



 

4-4 

 

In order to help ensure regulatory compliance, the water will then be pumped through GAC vessels which 
will act as a final treatment polishing step for Fe, Mn, and other contaminants that may still be present in 
the water such as TTHMs and cis-1,2- DCE.  It is anticipated that a commercial grade of activated 
coconut shell carbon would be an adequate final treatment material since it has a high density of micro-
porosity which affords it a high surface area and enabling it to efficiently adsorb volatile organic 
compounds and other contaminants.  It is further anticipated that the GAC contactor vessels will also be 
configured as downflow units and will be sized to accommodate loading rates of approximately 3 – 5 
gpm/ft2.  At a loading rate of ~4.5 gpm/ft2, and assuming vessels with 120” diameters, 36” GAC bed 
depth, and 60” working bed height ( allowing ~33 percent expansion during 1-minute backwash events) 
seven vessels will be required to process water at 2,500 gpm and a 97 percent service factor.  This will 
afford an EBCT of ~5 minutes, which is sufficient for adsorption of the contaminants of concern.  
However, backwashes are anticipated to occur every 6 hours to decompress the GAC and release any 
surface solids.  To achieve the 97 percent service factor and allow on average ~0.75 hrs per day for 
infrequent carbon exchanges, eight vessels will be necessary, enabling the required seven to be in forward 
flow mode at all times and allowing one of the contactors at a time to go into a backwash cycle.  The 
backwash decompression cycles will require ~8 gpm/ft2 of backwash water, but due to their short duration 
will only require approximately ~17,593 gallons of water per day. 

The infrequent carbon exchanges are for regeneration purposes and will only be required when the carbon 
exhibits signs of contaminant breakthrough.  Vendors offer offsite thermal regeneration of carbon and if 
the regeneration cycles are staggered, very little downtime of the plant will be required to accommodate 
this routine maintenance.  However, there will be some loss of material during regeneration, and on 
average approximately 5% - 10% of new carbon will need to be procured and added per regeneration 
event. 

It is anticipated that piping and valves can be configured to use the treated GAC filtrate from the forward 
flow vessels to provide backwash water to a unit undergoing its periodic decompression event.  It is 
further anticipated that system programming will allow only one vessel at a time to undergo a backwash 
cycle. 

Following media filtration, the water may need to be subjected to sodium bisulfite (SBS) addition, or an 
alternative reducing agent, to neutralize any residual chemical oxidant (if it is used) which could 
otherwise contribute to downstream aquatic toxicity.  Additionally, if pH adjustments are required, a 
small dose of sulfuric acid (H2SO4) will be added to the treated effluent before it is stored in the finished 
water tank.  The water stored in the finished water tank will provide the final effluent and will be released 
into the South Fork of Wolf Creek or used for other approved purposes. 

As described above, periodic backwashes of the pyrolusite and GAC media vessels will release filtered 
and adsorbed solids.  Ideally, effluent water from the treatment vessels will be redirected to a vessel 
undergoing backwash; however, post-treatment effluent that will be stored in the finished water tank may 
be used as backwash water.  The backwashes will be directed to a mechanical solids removal system.  It is 
anticipated that this system will be comprised of centrifugation equipment, which will dewater the solids 



 

4-5 

 

prior to conveying the liquid supernatant to the clay-lined pond.  Dewatered solids removed from the 
backwash will be stored in containers and periodically transported to an appropriate facility for disposal.  
The mass of solids removed during backwashing is small, estimated at ~3 kg per day at the 850 gpm 
operational rate and ~10 kg per day at the 2,500 gpm dewatering rate. 

Along with Fe and Mn treatment, this process will also reduce the concentrations of arsenic (As) and 
ammonia (NH3), both of which have been detected in low concentrations in surface water seeps near the 
Idaho-Maryland Mine.  Arsenic will be oxidized from its As(III) state to the As(V) state, and in this state 
will be adsorbed by the hydrous ferric oxide that forms from the oxidation of Fe in the water when it 
undergoes its electrochemical transformation in an environment of sufficient alkalinity during the 
treatment process.  The Fe/As complex will then either settle in the pond or be filtered out by the 
anthracite cap media, which will remove both contaminants.  The majority of any remaining dissolved 
iron and arsenic will then undergo oxidation, complexation, and adsorption to the underlying pyrolusite 
media.  Low concentrations of NH3 may occur as a result of explosives used during periods of active 
mining and will be removed by the aeration process.  If required, the efficiency of this aeration can be 
enhanced by increasing the pH.  This will generate more of the gaseous form of NH3 which can be 
stripped from the water.  Therefore, as a contingency component for Fe (and Fe/As), Mn, and ammonia 
treatment, sodium hydroxide (NaOH) will be included in the permitting efforts for pH adjustments should 
it become necessary to add alkalinity to the water for Fe (along with Fe/As) and Mn treatment, or to treat 
NH3 more efficiently or in higher concentrations than have been previously detected.  In regard to 
ammonia treatment, this may occur as a result of explosives used during periods of active mining. 

The EMKO 2020 report states that due to the oxygen deficiency of the NBS water that carbonate minerals 
associated with the pyritic ore may be susceptible to being oxidized during dewatering activities, and that 
the conditions present could possibly mobilize sulfate, calcium, and magnesium – thereby increasing the 
electrical conductivity (EC) and total dissolved solids (TDS) of the water in mine areas where sulfide 
minerals are present.  The percentage of affected mine workings is anticipated to be only a small fraction 
of the volume of the new workings, and can be partially controlled in those areas by strategic backfilling 
of stopes with cementation products to provide protective barriers.  If source control cannot mitigate the 
rise in TDS and electrical conductivity, and the aforementioned ions cause an exceedance of regulatory 
discharge allowances, additional treatment would be required.  The EMKO 2020 report listed EC values 
for the NBS water as approximately 385 µS/cm.  The mobilized divalent ions from the carbonate and 
sulfide minerals would add to that specific conductance, although it would require significant 
contributions of Ca, Mg, and SO4 to surpass the NPDES CAG995002 screening level of 900 uS/cm.  
However, if treatment is deemed necessary for TDS mitigation at some point during mining operations, it 
is Linkan’s opinion that mobile ion exchange water softeners should be deployed as opposed to building 
additional permanent infrastructure that may not be needed or only needed for relatively short periods.  
These mobile units are readily available, and various vendors offer the service of replacing them as 
necessary as the resin becomes spent and in need of regeneration.  Additionally, the resins used for these 
constituents are common throughout the industry for softening water and do not pose a health or 
environmental risk.  Therefore, the additional treatment would be rather transparent to mining and other 



 

4-6 

 

water treatment operations, and would be less complex than lime softening or installing and operating 
membrane filtration systems, both of which are also widely used methods for removing Ca, Mg and SO4, 
but which also have onsite waste handling and management requirements that makes their use less 
attractive.



 

5-1 

 

5.0 TECHNICAL SPECIFICATIONS 

5.1 Major Equipment 

Equipment data sheets for major equipment anticipated for the WTP are presented in Appendix D.  Note 
that equipment specifications are subject to change with any changes to the process or design necessitated 
by the information presented by Rise or their authorized agents. 

5.2 Chemicals 

Chemicals considered for the treatment process include NaOH, NaOCl or KMnO4, H2SO4, and SBS.  In 
addition to aeration, the process includes, as a contingency, an additional chemical oxidant (either NaOCl 
or KMnO4).  NaOCl is the preferred oxidant due to lower chemical consumption, easier plant operation, 
handling, and storage considerations, as well as reduced cost.  Any TTHMs created from using NaOCl are 
removed in the GAC process.  KMnO4 was also used in the bench-scale tests and is included as a 
contingency.  NaOH is included as a contingency for enhancing Fe and Mn removal via alkalinity 
addition, as well as NH3 removal via aeration should it become necessary during mining operations.  SBS 
is included to ensure that the oxidant is neutralized prior to effluent discharge in order to safeguard 
against aquatic toxicity.  H2SO4 is included as a contingency in the event that the pH of the effluent water 
must be adjusted prior to discharge to the South Fork of Wolf Creek.  The projected consumption of these 
chemicals, when used at a flowrate of 850 gpm, is presented in Table 5-1: 

Table 5-1: Chemical Type & Estimated Usage at the Idaho-Maryland Mine – 850 GPM Treatment Rate 

Chemical 
Estimated 

Usage 

12.5% NaOC1 35 gal/day 

3% KMnO4 224 gal/day 

93% Sulfuric Acid 19 gal/day 

50% Sodium Hydroxide 72 gal/day 

39% Sodium Bisulfite 2.5 gal/day 

It is anticipated that any flocculent used during active mining for underground total suspended solids 
(TSS) removal will not adversely affect the water treatment process, since contact with contaminants on 
the surface would also yield settling in the clay-lined pond or filterable solids at the MnO2 media vessels.  
However, the oxidant demand could increase due to oxidative destruction of any excess polymer that 
might be present and additional MnO2 vessel backwash cycles might become necessary. 

Chemical storage areas are identified on the site layout drawing as presented in Appendix C.  Safety data 
sheets (SDS) are attached in Appendix E. 



 

5-2 

 

5.3 Containment of Process Fluids and Chemicals 

The chemical storage will be in areas with secondary containment.  Chemical piping will be routed to 
minimize exposure to personnel. 

5.4 Waste Management 

5.4.1 Liquid Waste 

No liquid waste is anticipated to be generated using the proposed process. 

5.4.2 Solid Waste 

The major component of the solid waste generated by the water treatment process will be sedimentation 
of iron precipitates in the pond from the aeration process, and secondarily from backwashing the 
pyrolusite and GAC vessels.  The backwash discharge will be directed to dewatering equipment and will 
therefore be removed from the system on a routine basis.  This solid waste will then be characterized by 
toxicity characteristic leaching procedure (TCLP) testing or other means designated by the regulatory 
agencies, and disposed of in accordance with applicable laws and regulations. 

The quantity of Fe, and to a much lesser extent Mn, removed from the mine waters by aeration treatment 
and stored in the pond is relatively small.  Assuming the laboratory reported raw water concentrations for 
Fe and Mn of 1.6 mg/L and 0.27 mg/L, respectively, which corresponds to 3.06 mg/L as Fe(OH)3 and 
0.43 mg/L MnO2 as oxidized and precipitated species, and additionally assuming that 85% of the Fe will 
precipitate out of solution in the pond and that 5% of the Mn will likewise remain in the pond as solid 
MnO2, approximately 14 tons per year of iron and manganese residues would accumulate in the pond at 
the maximum flow rate of 2,500 gpm, and approximately 5 tons per year of iron and manganese residues 
would accumulate at the average flow rate of 850 gpm. 

Using the assumptions presented above, 15% of the Fe would be conveyed to the pyrolusite vessels for 
treatment, while 95% of the Mn would be treated by the pyrolusite media.  These solids would then be 
removed from the media during backwash events and dewatered by centrifugation or other means.  This 
corresponds to ~5 tons / yr. of dewatered and removed solids at a flowrate of 2,500 gpm, and ~1.5 tons / 
yr. at a flowrate of 850 gpm. 

The treatment design intent that allows for the majority of the iron mass to precipitate after aeration in the 
pond with pyrolusite vessel backwashing providing a minority of the mass of iron which will be removed 
via dewatering, and for the majority of the manganese residues being removed via the pyrolusite vessel 
backwashing and dewatering, with comparatively very little MnO2 forming in the pond, will result in a 
slow buildup of solids in the pond.  However, even though the cumulative accumulations of these 
elements in the pond are projected to be relatively small, the management and removal of sludge from the 
pond will nonetheless be required throughout the operational period.  This is heavily influenced by the 